
 

R O T A R Y   S  L O P E   M O W E R  

 

PARTS MANUAL  

ILD0 2SG (s.n. 1689 ð 2099 )  

revision / vyd§n² 07-09-02-2015 

 

 
DVOřĆK - svahov® sekaļky, s. r. o. 

Pohled 277, 582 21 Pohled, Czech Republic 

T +420 564 036 099 
info@spider-cz.com, www.spider-cz.com 
parts@spider-cz.com 
 

 

 

 

mailto:info@spider-cz.com
http://www.spider-cz.com/


PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

2 / 55 
 

 

 

 

 
 

 

 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

3 / 55 
 

Contents / Obsah 
Engine Kawasaki FS691V / Motor Kawasaki FS691V .......................................................................... 4 
MufflerFS 02 / VĨfuk FS 02 ................................................................................................................... 6 

Girder 02 / Nosn²k 02 ............................................................................................................................. 8 
Controller braket 02 / Konzola ovladaļe 02 ......................................................................................... 10 
Cross 02 / KŚ²ģ 02 ................................................................................................................................. 12 
Auxiliary drivebrake / Pomocn§ brzda pojezdu ................................................................................... 14 
Hood 02 / Kapot§ģ sekaļky 02 ............................................................................................................. 16 

Wheel suspension / Z§vŊs kola ............................................................................................................. 18 
Wheel drive / Pohon kol ....................................................................................................................... 22 
Arm ï complete / Rameno ï komplet ................................................................................................... 26 
Wheel steering chainpulley / Kladky ŚetŊzu pojezdu ........................................................................... 28 
Mowerdeck 02 / Skelet 02 .................................................................................................................... 30 

Stabilizer bar / T§hlo stabiliz§toru ........................................................................................................ 32 
Steering servomotor / Motor nat§ļen² kol ............................................................................................ 34 

Hydraulic / Ļerpadlo ............................................................................................................................ 36 
Fuel system / Palivov§ soustava ........................................................................................................... 40 
EVAP system ï Californian version ..................................................................................................... 42 
Control unit NBB 02 / Elektronika NBB 02 ......................................................................................... 44 

Tools / N§Śad² ....................................................................................................................................... 44 
Mower drive 02 / Pohon ģac²ho ¼stroj² 02 ........................................................................................... 46 

Mowing unit / Ģac² ¼stroj² .................................................................................................................... 48 
Driving bearing box / TŊleso hnac²(2Z01S001) ................................................................................... 50 
Tighting bearing box / TŊleso hnan® - nap²nac²(2Z03S001) ................................................................ 50 

Beacon ILD02/ Maj§k ILD02 ............................................................................................................... 53 
Safetysymbols / VĨstraģn® ġt²tky ......................................................................................................... 54 

Others / Ostatn² ..................................................................................................................................... 55 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

4 / 55 
 

Engine Kawasaki FS691V / Motor Kawasaki FS691V 
 
No. Part No. QTY Complete SPIDER No.Designation Text

1 2M01S012 1 Kawasaki engine FS691V Motor Kawasaki FS691V

2 11013-7049 1 Paper air filter FS691V VzduchovĨ filtr pro FS691V

3 11013-7046 1 Rough air filter, FS691V PŚedfiltr pro FS691V

4 49065-7007 1 Oil filter Kawasaki FS691V OlejovĨ filtr - Kawasaki FS691V

5 92070-7004 2 Spark plug NGK BPR4ES Zapalovac² sv²ļka NGK BPR4ES

6 2M01S071 1 Servomotor FS691V Servomotor ovl§d§n² plynu FH691V

7 2M01S061 1 Gas control bracket FS691V Konzola ovl§d§n² plynu FS691V

8 2M01S041 1 Gas draw rod Kawasaki FS T§hlo plynu Kawasaki FS

9 1M01S051 1 Starter relay FS691V Sp²nac² rel® starteru motoru FS691V

10 N804 2 Capscrew M6x16 Ġroub imbus M6x16

11 1M01S060 1 Starter relay cabel 1 Kabel starteru 1

12 1M01S070 1 Starter relay cabel 2 Kabel starteru 2

13 11011-7061 1 Air filter case Kawa FS691V Kryt vzduch. filtru Kawa FS691V

15 N2292 4 Bolt UNC 3/8 x 1 1/2 Ġroub UNC 3/8 x 1 1/2

14 49019-7005 1 Fuel filter Kawasaki PalivovĨ filtr Kawasaki

17 N820 2 Washer 6 Podloģka ploch§ 6

18 N805 2 Spring washer 6 Podloģka pruģn§ 6

19 N833 2 Nut M6 Matice M6

20 15004-7063 1 Carburettor FS691V Karbur§tor FS691V

21 21188-7002 1 Carburettor SolenoidFS691V Solenoid karbur§toru FS691V

22 49040-7008 1 Fuel pump FS691V Palivov® ļerpadlo FS691V

23 2M02S020 1 Spacing ring relay Distanļn² v§leļek rel®

24 N2002 1 Bolt M8x50 Ġroub M8x50  
 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

5 / 55 
 

 
 

 

 

20 

21 

24 

23 

15 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

6 / 55 
 

Muffler FS 02 Ⱦ 6ĻÆÕË &3 πς 
 
No. Part No. Complete SPIDER No. QTYDesignation Text

1 2M03S003 1 Muffler FS VĨfuk FS

2 2M03S130 1 Exhaust deflector FS Clona tlumiļe FS

3 2S04K301 1 Lateral cover - exhaust FS Boļn² kryt - vĨfuk FS

4 2M03S090 2 Exhaust pipe gasket TŊsnŊn² vĨkuku

5 N826 8 Spring washer 8 Podloģka p®rov§ 8

6 N843 6 Nut M8 Matice M8

7 N869 2 Washer flat 8 Podloģka ploch§ 8

8 2M03S180 4 Spacing ring FS - engine Dist. Sloupek FS - motor

9 2M03S170 2 Spacing ring FS Mezikrouģek FS

10 N2102 2 Bolt M8x40 Ġroub M8x40

11 N2137 4 Bolt M8x55 Ġroub M8x55

12 2M03S160 1 Exhaust bracket FS - left Konzola vĨfuku FS - lev§

13 2M03S190 1 Exhaust bracket FS - right Konzola vĨfuku FS - prav§

14 2M03S140 1 fishtail Koleno vĨstup FS

15 N2254 3 Bolt M4x6 Ġroub M4x6

16 N2300 3 Washer locking 4 Podloģka vŊj²Śov§ 4

17 2M03S150 1 Spark arrester Lapaļ jisker FS 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

7 / 55 
 

Muffler FS 02 / VĨfuk FS 02 
 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

8 / 55 
 

Girder 02  Ⱦ .ÏÓÎþË πς 
 
No. Part No. Complete SPIDER No.QTYDesignation Text

1 2N01S000 1 Girder 02 Nosn²k 02

2 2N01S101 17 - 1 Elevation module Modul zved§n²

3 2N01S132 1371 - 2 Elevation motor 02 APS Motor zved§n² 02 APS

4 2N01S091 2 Pinion 14M Pastorek 14M

5 N826 10 Spring washer 8 Podloģka 8 p®rov§

6 N914 8 Self locking nut M8 Matice M8 samojist²c²

7 N807A 6 Bolt M6x20 Ġroub zap. Imbus M6x20

8 2N01S040 1 Gearing ring 148 OzubenĨ vŊnec 148

9 N935 4 Ball joint M8 CS13R ĐhlovĨ kloub M8 CS 13R

10 2N01K050 2 Gearing Ozuben® soukol²

11 2N01S070 2 Gearing pivot Ļep soukol²

12 2N01S060 2 Bushing KU 1210 Pouzdro KU1210

13 N838 2 Washer 10 Podloģka ploch§ 10
14 N915 2 Self locking nut M10 Matice M10 samojist²c²

15 2N01S080 4 Wheel pulley 02 Kladka vŊnce 02

16 2N01S110 4 Ring pivot 02 Ļep vŊnce 02

17 1K01S242 1 Expansion tank FS Expanzn² n§dobka FS

19 N805 2 Spring washer 6 Podloģka 6 p®rov§

20 N891 2 Bolt M6x10 Ġroub imbus M6x10

22 2N01S140 2 Sensor bracket TŚmen senzoru

23 N2085 4 Washer 3 Podloģka ploch§ 3

24 N2050 4 Bolt M3x14 Ġroub imbus M3x14 

25 N1044 4 Bolt M4x10 Ġroub imbus M4x10 m. zinek

26 2N01S150 17 - 1 Elevation sensor left Sn²maļ vĨġky zdvihu levĨ

27 2N01S160 17 - 1 Elevation sensor right Sn²maļ vĨġky zdvihu pravĨ

28 2P332 1 Label - Technical spec. ILD02 Polep technickĨ ġt²tek ILD02

29 2N01S210 2 Bushing PAL 334 Vloģka PAL 334

30 N913 4 Nut M6 selflocking Matice M6 samojistic²

31 N820 4 Washer 6 flat Podloģka 6 ploch§

32 2N01K131 2 Elevation motor 02 - set Servomotor zved§n² 02 - sada

33 1N01S230 1 Filter bracket TŚmen filtru  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

9 / 55 
 

 

 

 

28 

32 

Girder 02 / .ÏÓÎþË πς 

33 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

10 / 55 
 

Controllerbraket 02  Ⱦ +ÏÎÚÏÌÁ ÏÖÌÁÄÁéÅ πς 
 
No. Part No. CompleteSPIDER No.QTYDesignation Text

1 2N02S010 1 Controller bracket 02 Konzola ovladaļe 02

2 1N02S071 1 Horn Klakson Hella

3 1N02S020 1 Stop button Stop tlaļ²tko

4 1N02S030 1 Choke button Miska sytiļe

5 1N02S060 1 Choke guide bolt Ġroub sytiļe

6 N927 2 Bolt M8x16 Ġroub imbus M8x16

7 N826 2 Spring washer 8 Podloģka 8 p®rov§

8 N914 1 Self locking nut M8 Matice M8 samojist²c²

9 N2032 2 Bolt M6x20 Ġroub imbus M6x20

10 N1089 2 Washer 6 Podloģka  M6/6,4

11 N913 2 self locking nut M6 Matice M6 samojist²c²

12 N2097 1 Winch switch Sp²naļ navij§ku

13 1N02S150 1 Choke holder Drģ§k bowdenu

14 EN898 1 Cable clamp Svorka kabelŢ

15 N2173 30 - 2 Clamp PŚ²chytka

16 N2222 1 Bolt M6x12 Ġroub zap. Imbus M6x12

17 N2164 1 Bolt M5x16 Ġroub 6hr M5x16

18 N821 2 Washer 5 Podloģka ploch§ 5

19 N822 1 Self locking nut M5 Matice M5 samojist²c²

20 N869 1 Washer 8 Podloģka ploch§ 8

22 2M01K081 1 Choke cable - complete Lanko sytiļe - komplet

23 1N02S100 1 Stop button key Kl²ļ stop tlaļ²tka

24 1N02K150 1 Packet - switch Paket sp²naļ

25 2P338 1 Label - control panel 02 Polep - ovl§dac² panel 02 
 

 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

11 / 55 
 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

24 

  #ÏÎÔÒÏÌÌÅÒ ÂÒÁËÅÔ πς Ⱦ +ÏÎÚÏÌÁ ÏÖÌÁÄÁéÅ πς 
 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

12 / 55 
 

Cross 02 / +ĠþĿ πς 
 
No. Part No. Complete SPIDER No.QTY Designation Text

1 2K01S000 1 Cross 02 - welding KŚ²ģ 02 - svaŚenec

2 1K01S221 2 Hydraulic motor OMP40 Hydromotor OMP40

7 N2125 1 Hose 1SC10x0,76 Hadice 1SC10x0,76

8 N2129 1 Hose 1SC10x0,56 Hadice 1SC10x0,56

9 N2126 1 Hose 1SC10x0,73 Hadice 1SC10x0,73

10 N2127 1 Hose 1SC10x0,42 Hadice 1SC10x0,42 

11 N2128 1 Hose 1SC10x0,48 Hadice 1SC10x0,48 

12 2K02S010 1 Belt pulley SPB 80 PT2 řemenice SPB 80 2 dr§ģky

12 2K02S011 1 Belt pulley - brake SPB 80 PT2řemenice brzdy SPB 80 2 dr§ģky 

13 N854 2 Parallel key 8x7x30 Pero 8x7x30

14 2K02S060 2 Hydromotor washer Podloģka hydromotoru

15 N826 4 Spring washer 8 Podloģka 8 p®rov§

16 N832 1 Bolt M8x25 Ġroub 6hr M8x25

17 N2136 4 Bolt M10x30 Ġroub vratovĨ M10x30

18 N855 4 Flange nut M10 Matice M10 pŚ²rubov§

19 N2137 2 Bolt M8x55 Ġroub 6hr M8x55

20 2K02S040 1 Valve EDH 12/42 05-12C-A-L3/4Ventil EDH 12/42 05-12C-A-L3/4

21 N2138 4 Seal CU 27x32x1,5 TŊsnŊn² CU 27x32x1,5

22 N2139 4 Adapter 12 R 3/4" Hrdlo XAL 12 R 3/4"

23 2K02S050 1 Switchboard plate Deska rozvadŊļe

24 N2140 4  XAL 12R1/2"WD Hrdlo XAL 12R1/2"WD

25 2K01S040 4 Sliding bushing Vod²c² pouzdro 02

26 N890 8 Screw 3,5x19 Ġroub 3,5x19

27 N1058 4 Seal GEM 1/4 TŊsnŊn² GEM 1/4

28 N853 2 Through-flow bolt 1/4 PrŢtokovĨ ġroub 1/4

29 2K01K050 4 Draw rod 02 - complete T§hlo zdvihu 02 - komplet

30 N914 2 Self lock nut M8 Matice M8 samojist²c²

31 N913 2 Self lock nut M6 Matice M6 samojist²c²

32 N820 2 Washer 6 Podloģka ploch§ 6

33 N807A 2 Bolt M6x20 Ġroub zap. Imbus M6x20

34 N2141 2 Bolt M8x65 Ġroub 6hr M8x65

35 N843 2 Nut M8 Matice M8

36 N2210 1 Hose 1SC06 102cm/1/4" Hadice 1SC06 102cm/1/4"

37 N2211 1 Hose 1SC06 85,5cm/1/4" Hadice 1SC06 85,5cm/1/4"

38 N896 4 Seal GEM 1/2 TŊsnŊn² GEM 1/2

39 N935 4 Ball joint ĐhlovĨ kloub

40 173800978 1 Solenoid EDH Nut Matka ventilu EDH

41 N2141 2 Bolt M8x65 Ġroub 6hr M8x65 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

13 / 55 
 

 

38 

39 

40 

41 

 

37 
36 

Cross 02 / +ĠþĿ 02 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

14 / 55 
 

Auxiliary driv ebrake  Ⱦ 0ÏÍÏÃÎÜ ÂÒÚÄÁ ÐÏÊÅÚÄÕ 
 
No. Part No. Complete SPIDER No.QTYDesignation Text

0 2K03K000 x 1 Brake - set Brzda - sada

1 2K03S010 1 Brake bracket Konzola brzdy

2 2K03S020 1 Brake strap TŚmen brzdy

3 2K03S030 1 Brake lining Brzdov® obloģen²

4 2K03S040 1 Brake lever P§ka brzdy

5 N838 1 Washer flat 10 Podloģka ploch§ 10

6 N2233 1 Split pin 2,5x18 Z§vlaļka 2,5x18

7 2K03S050 1 Brake cylinder BrzdovĨ v§lec

8 2K03S060 1 Brake cup Manģeta p²stku

9 2K03S071 1 Flange M4 PŚ²ruba doraz M4

10 N2254 284 - 3 Bolt M4x6 Ġroub M4x6 Imbus

11 N2236 1 Adapter XAL 12-1 / 14-1,5 Hrdlo XAL 12-1 / 14-1,5

12 N2248 174 - 1 Adapter XAL 08 9/16-20 / 14-1,5Hrdlo XAL 08 9/16-20 / 14-1,5

13 N2237 1 Hose 1SC06x0,7 Hadice 1SC06x0,7

14 N845 2 Spring washer 10 Podloģka p®rov§ 10

15 N2241 2 Bolt hex. M10x45 Ġroub 6-hr M10x45

16 2K03S080 1 Fork pivot Ļep vidlice

17 2K03S090 1 Fork Vidlice

18 2K03S130 2 Brake spring Pruģina brzdy

19 N913 4 Selflocking nut M6 Matice samojistic² M6

20 2K03S101 284 - 1 Spring bracket Konzola pruģin

21 2K03S110 1 Securing pin Pojistka p§ky

22 N2239 2 Split pin 1,6x16 Z§vlaļka 1,6x16

23 2K03K100 x 1 Brake bracket - complete Konzola brzdy - komplet

24 2K02S011 1 Belt pulley - brake SPB 80 PT2 řemenice brzdy SPB 80 2 dr§ģky 

25 N2240 1 Sealing GEM 12 TŊsnŊn² GEM 12

26 N886 284 - 1 Spring pin 2,5x20 Kol²k pruģnĨ 2,5x20

27 2K03S140 1 BC dust seal Prachovka brzdrov®ho v§lce 
 

 



PARTS MANUAL ï ILD 02 SG Spider 1689 - 2099 rev.07-09-02-2015 

15 / 55 
 

Auxiliary driv ebrake / Pomocn§ brzda pojezdu 

 

 


















































































